



Dehui Industry Company Limited

Tel:+86 546 6392606 Fax:+86 5466392307 www.dhfilmtech.com

Email:zhidaowunan@hotmail.com

Transparent BOPET Film Test Report

Thickness	7 mic	Application	Metallizing	
Inspector	1	Grade	First Grade	
Test Condition	Temperature:25 °C Humidity:50%	Date	2017/6/21	
Test Result				
Item	Unit	Value	Mark	Method
Thickenss	TD	mic	6.93	GB/T 6672
Tensile Strength	MD	N/MM2	272.3	GB/T1040.3
	TD	N/MM2	256.5	
Tensile Elongation at break	MD	%	110.1	
	TD	%	108.5	
Friction Coefficient	us	%	0.42	GB/T 10006
	uk	%	0.39	
Haze	TD	%	2.20	GB/T 2410
Golssy	/	%	130.90	GB/T 6652
Wetting Tension	/	Dyne/cm	52	GB/T 8807
Heat Shrink (150°C/30min)	MD	%	1.9	GB/T 16958 6.5.2
	TD	%	0.42	

